
           
 
 
 

 
info@phosphorusplatform.eu www.phosphorusplatform.eu @phosphorusfacts  

    

November 2019  n° 132 - page 1 
 

      
 

      
 

      

Summary of the  
3rd IWA Resource Recovery Conference (IWARR 2019) 

Venice 8-12 September 2019 
https://www.iwarr2019.org 

     
This third IWA Resource Recovery Conference 
(IWARR 2019), in Venice, September 2019, co-
organised with the Horizon2020 SMART-Plant 
project, brought together over 360 participants 
from 43 countries. Around 350 abstracts were 
submitted to the conference, leading to over 200 
presentations in three parallel sessions over three 
days, 120 posters, and a further fifty or so 
presentations in pre- and post-conference 
[...]
plus chemical P-removal. Conclusions are that the sewage 
work sludge residence time in the wwtp (MCRT) 
significantly impacts the HTC process, and methane 
production from anaerobic digestion of the HTC liquor. 
Ammonia removal from the HTC liquor is necessary if this 
recirculated to the wwtp. A centralised HTC plant is now 
planned in Tuscany (capacity 80 000 t/y wet weight sludge).  
 

Phosphate precipitation 
Saba Daneshgar, University of Pavia, 
Italy, presented tests of struvite 
precipitation from pure mineral 
solution (simulating aerobic bio-P mixed 
liquor, without organics) in a 200 litre 
continuous-flow reactor. 60% (at pH 8.5) 
– 90% (at pH 9) soluble phosphorus 
removal was achieved, but a tendency to 
precipitate amorphous calcium phosphate 
(instead of struvite) was seen. 
Conclusions are that struvite precipitation 

was not very efficient in this aerobic liquor (possibly due to 
low ammonia levels), but use of lime to precipitate 
amorphous calcium phosphate could achieve 75% soluble P 
removal at pH 8.5. 
 

Carolina Gonzalez, Universidad de 
Antioquia, Colombia, presented batch 
beaker struvite precipitation 
experiments from sewage sludge 
centrate (after anaerobic digestion, 
Yorkshire Water UK Esholt wwtp), with 
3 hour reaction time at pH  8 – 10 and 
temperature 25 – 40°C. Results show 
>90% soluble P-removal, but ammonia 
losses at high pH or high temperature. 

The optimum pH and temperature to obtain large struvite 
particles were pH9 and 20°C. 

mailto:info@phosphorusplatform.eu
http://www.phosphorusplatform.eu/
https://twitter.com/phosphorusfacts
http://easymining.se/2018/12/20/easymining-and-biofos-enter-partnership-on-phosphorus-recovery-in-denmark/
https://doi.org/10.1080/01496395.2014.904347
http://dx.doi.org/10.1016/j.wasman.2016.02.015


 
           
 

European Sustainable Phosphorus Platform SCOPE Newsletter 
info@phosphorusplatform.eu      www.phosphorusplatform.eu          @phosphorusfacts  2019  n° 131 -  page 9 

 
      

Wokke Wijdeveld,, WETSUS, The 
Netherlands, presented pilot scale (1 
m3/h continuous) recovery of phosphorus 
from sludge digestate  (before 
dewatering) by magnetic separation 
(ViviMag process, see ESPP eNews 
n°26). Vivianite, Fe3(PO4)2*8H2O, can be 
the prevalent phosphate form in digestate, 
if enough iron is present, because 
anaerobic conditions reduce iron(III) to 

iron(II). The TRL7 pilot VPHGMS (Vertical ring Pulsating 
High Gradient Magnetic Separator) was tested at Nieuwveer 
wwtp, The Netherlands for 9 months, and bench-scale tests 
were carried out with sludge from four other wwtps in The 
Netherlands, Finland and Germany. Around 80% vivianite 
separation was achieved, corresponding to around 40% of 
total P in the digestate. Increased iron dosing can increase 
these rates. The resulting product was 70% pure vivianite, 
containing also organics and other iron compounds. Vivianite 
has possible industrial applications as an iron fertiliser or in 
lithium potassium batteries. 
Tests are underway to extract the phosphorus from the 
vivianite as potassium phosphate and to recover iron salts 
which can be recycled to wwtps for use in chemical P-
removal. As well as possible phosphorus recovery, ViviMag 
can reduce sewage sludge production by 10-15%. 
 

Recycling nutrients via algae growth 
 

Lucia Rigamonti and Elena Ficara, 
Politecnico di Milano, presented 
production of micro-algae as a sidestream 
process in wwtps. A 6 m2 surface area 
pilot algae raceway has been tested for 
four months at Bresso wwtp, near Milan 
(Gruppo CAP), fed with sludge digestate 
centrate and with anaerobic digester 
offgas (via a contact column), producing 
(during this summer period) 4 – 10 g 

algal dry mass/m2/day. The algal biomass produced showed 
heavy metals below the limits of the (outdated) EU sludge 
directive 86/278. Atmospheric losses of NOx and CO2 were 
reduced by the offgas contact column, whereas the raceway 
led to ammonia emissions (could probably be reduced by pH 
control). Energy consumption of the algae system would be 
more than offset by reduced energy consumption for wwtp 
aeration (removal / oxidation of carbon and nitrogen in 
centrate returned to wwtp). Around two thirds of the centrate 
soluble phosphorus was removed in the algal system (c. 6 
mgP-PO4/l inflow). 
 
 
 
 
 
 
 
 

Darja Istenič, University of Ljubljana, 
Slovenia, presented results of 
demonstration scale testing of different 
green technologies for waste water 
treatment (Ajdovščina wwtp, Slovenia, 
effluent after primary treatment only): 
evapotranspirative willow tree plantation 
(27 m3, since 2016) and high rate algal 
pond (batch, 3 m3, since spring 2019). 
Both systems were considered to achieve 

waste water treatment objectives. 
The algal pond was operated at 2 m2/p.e. footprint, 
generating c. 25 kg DM algal biomass/p.e. per year (350g P, 
1650 gN), which could be used to produce fertilisers. ESPP 
comment: this is around 1gP/p.e./day recovered in the algae, 
that is probably very approximately half the phosphorus in 
domestic wastewater. Lower loading rates might increase the 
transfer of P from wastewater to biomass due to longer 
retention times. The willow tree plantation operated with 
zero discharge, meaning that all inflow waste water was used 
for tree growth and evapotranspiration. Nutrients are stored in 
wood biomass and soil. It was operated at around 42 m2/p.e. 
footprint, generating c. 130 kg of woodchips/p.e. per year, 
containing 130 gP and 7.2 gN / p.e. / year).  
 

Robert Reinhardt, Algen (Algal 
Technology Centre), Slovenia, 
summarised work on nutrient recycling 
from wastewater with algae in the 
Algaebiogas, Saltgae, Water2Return and 
AlgaeCan projects. Challenges are the 
footprint required, cost, control of 
microbial community, harvesting 
techniques, legislation and developing 
added-value use for the algal biomass. A 

100 m2 demonstration algal pond has been operated in 
Ljubljana since 2014, and methanisation of the algal biomass 
has been tested. Different harvesting techniques have been 
tested: sedimentation, dissolved air flotation, electro 
coagulation/flocculation. Algae produced from food industry 
wastewater have been successfully tested as animal feed 
(piglets), as well as for materials recovery (non-isocyanurate 
polyurethanes). Algae from slaughterhouse wastewater 
treatment (Matadero del Sur, Spain) have been tested for 
production of fertilisers and fertilising product biostimulants, 
showing effectiveness in rye grass pot trials. 
 

Larissa Arashiro, Universitat 
Politècnica de Catalunya, presented 
wastewater treatment and resource 
recovery using microalgae 
(cyanobacteria) in a photobioreactor 
(PBR), with results from 2 litre lab tests 
on real wastewater/sewage sludge. 30 – 
60 minutes residence time in the PBR 
enables >90% ammonia and over 50% 
COD removal. Freeze drying / thawing, 

ultrasound and centrifugation were used to separate blue 
pigments. The remaining biomass can be used for methane 
production, with nutrients remaining in the digestate. 

mailto:info@phosphorusplatform.eu
http://www.phosphorusplatform.eu/
https://twitter.com/phosphorusfacts
http://www.phosphorusplatform.eu/eNews026
https://algaebiogas.eu/
http://saltgae.eu/
https://water2return.eu/
https://www.lifealgaecan.eu/en/


 
           
 

European Sustainable Phosphorus Platform SCOPE Newsletter 
info@phosphorusplatform.eu      www.phosphorusplatform.eu          @phosphorusfacts  2019  n° 131 -  page 10 

 
      

Other R&D 
Maria Lopez Abelairas, Idener, Spain, 
summarised the Horizon2020 Afterlife 
project, looking at innovative 
technologies to recover resources from 
food industry wastewaters (cheese 
production, citrus fruit processing). The 
objective is to generate products such as 
biopolymers and VHAs (e.g. 
polyhydroxyalkanoates PHAs), essential 
oils, proteins and biogas. It was suggested 
to also look at recovery of nutrients.  
Cristina Cavinato, University Ca’ 
Foscari of Venice, and Giovanni 
Battista Gatti, Trento Province, 
presented four years full-scale testing of 
anaerobic co-digestion of sewage sludge 
with municipal organic wastes (organic 
fraction of municipal solid waste 
OFMSW) at Rovereto, and compared the 
economics for Rovereto and Treviso 
wwtps. The OFSMW is pressed then 

sieved to remove impurities such as plastic bags used by 
households for the waste. Such co-digestion can significantly 
improve both methane production and feasibility of resource 
recovery, but does bring some disadvantages (e.g. increase in 
sand in anaerobic digesters). The treatment of the OFSMW 
also brings significant revenue to the wwtp with around 60€/t 
gate fees and Green Certificates. 

Kees Roest, KWR, Netherlands, 
presented the CoRe Water project, using 
membranes with forward and reverse 
osmosis to treat sewage, recover reuse-
quality water, and develop a concentrated 
stream for energy and nutrient recovery 
(up to 30x more concentrated than the 
initial sewage). The process uses several 
membrane steps using osmotic pressure 
(pumping only). A 200 l/h pilot has been 

successfully tested and a 2000 l/h pilot is now under 
construction. Challenges include ammonia and salt ‘leakage’ 
through the membranes and fouling of the forward osmosis 
membranes. 

Florent Chazarenc, IRSTEA, 
Villeurbanne (Lyon), France, presented 
studies on performance of bio-sourced 
flocculants /coagulants (to improve 
sedimentation and so remove 
BOD/COD/TSS in wwtps, for chemical 
P-removal) and interactions with methane 
production from sludge digestion 
(Agence de l’Eau Rhône-Méditerranée-
Corse CAPTURE project). 54 products 
were tested, including iron salts, 

petrochemical polymers (polyamine, polydadmac) and bio-
sourced products (tannin, starch), in jar tests and 40 litre 
column tests.  Conclusions are that starch-based flocculants 
are bio-degradable (whereas tannin has low biodegradability) 
and offer acceptable performance, so improving carbon 
capture and methane production from sludge. Combination 

with iron salts enables also phosphorus removal. Full scale 
tests (3 000 m3/h) are now underway at the Saint Fons wwtp, 
Lyon (1 million p.e.). 

Attilio Toscano & Stevo Lavrnić, 
University of Bologna, and Anna Laura 
Eusebi, Polytechnic University of 
Marche presented the FIT4REUSE 
project (Prima funded, started July 2019). 
This project aims to improve municipal 
wastewater treatment and desalination 
techniques, to enable reuse of water for 
irrigation or aquifer replenishment. The 
project will look at both intensive and 

nature-based solutions (e.g. constructed wetlands), including 
addressing organic nutrient recovery and contaminant 
removal. Demonstration sites are planned at wwtps in three 
Mediterranean countries (Italy, Greece, Tunisia). 

Ljiljana Zlatanovic, Delft University of 
Technology, The Netherlands, and 
Olivia Bailey, University of Bath, UK, 
presented work monitoring water, COD, 
total phosphorus and total nitrogen flows 
in the sewer outflow of a 418 home 
housing area at Prinseneilend, 
Amsterdam. Monitoring was continuous 
24h/24h for one week without rain. As 
could be expected, there were strong 
daily variations in water flow (lower 
during the night, but also during the day – 
probably because many residents were 
out at work or school). Overall, nutrient 
concentrations in the sewer were lower 
than predicted by standard models. 
Previous studies measuring real phosphorus 
discharges from clearly identified urban “sewerage 
catchments” include “Per capita phosphorus 
loading from domestic sewage”, G. Alexander, 
Water Resources, vol. 10, pp 757-764, 1976 and 

“Identifying human waste contribution of phosphorus loads to domestic 
wastewater”, D. Gilmour, S. Comber et al., 11th International Conference 
on Urban Drainage, Edinburgh, Scotland, UK, 2008 
 

mailto:info@phosphorusplatform.eu
http://www.phosphorusplatform.eu/
https://twitter.com/phosphorusfacts
https://afterlife-project.eu/
https://www.kwrwater.nl/en/projecten/core-water/
https://www.bioazul.com/en/portfolio/fit4reuse/

	Conference conclusions
	From recovery to market

	Workshop on implementation
	Circular City workshop
	Conference keynotes and context
	Sewage sludge challenges in Italy
	Baltic Bonus RETURN
	Operator resource recovery strategies
	EU funding of water resource recovery R&D
	Looking beyond Europe

	Phosphorus recovery technologies
	Adsorbents
	Sludge hydrolysis
	Thermal and ash processes
	Phosphate precipitation
	Recycling nutrients via algae growth

	Other R&D

